AGENDA
CITY OF FALLON - CITY COUNCIL
55 West Williams Avenue
Fallon, Nevada
June 7, 2022 — 9:00 a.m.

The Honorable City Council will meet in a regularly scheduled meeting on June 7, 2022 at 9:00
a.m. in the City Council Chambers, 55 West Williams Avenue, Fallon, Nevada.

Items on the agenda may be taken out of order. The Council may combine two or more agenda
items for consideration. The Council may remove an item from the agenda or delay discussion
relating to an item on the agenda at any time. Unless otherwise allowed by the City Council, public
comments by an individual will be limited to three minutes.

1,

2.

Pledge of Allegiance to the Flag.
Certification of Compliance with Posting Requirements.
[...]
at the site. We have assumed that no permits are required to conduct our field investigation
and/or tests, and that access to the property will be granted to our Field Engineer.

We can begin work within one (1) week of Authorization to Proceed. Fieldwork will take
approximately one (1) day to complete. Laboratory testing of the soil samples is anticipated to
take one (1) to two (2) weeks. The analysis and report preparation is anticipated to take one (1)

vww.Lumosinc.com



4/8/2022
Page 6

week. Therefore, we have estimated a time frame of approximately three (3) to four (4) weeks —
from authorization to proceed — to complete this project. However, verbal results may be provided,
as they become available.

Task 10 — Pavilion Foundation Design

Lumos will design foundation structure to meet the requirements of the 2018 International Building
Code (IBC) in conjunction with the Northern Nevada Amendments. In providing these services, the
following tasks will be performed:

1. As stated previously, the pavilions will be prefabricated structures. In this type of
construction, the pavilions are designed and detailed by the proprietary manufacturer.
Lumos & Associates (Lumos) will design the structure’s foundation system based on
loadings provided to us by the pavilion manufacturer. It is assume that all 3 pavilion
structures are identical.

2. As required by the IBC, Lumos will design the anchorage system of the pavilion to the

foundation to meet the requirements of Chapter 17 of ACI 318.

The slab-on-grade within the pavilions will be designed for normal light use loading.

Upon completion of the design, construction documents consisting of the foundation

drawings along with associated detailing of the foundation will be provided for construction.

We will provide specification sections pertaining to structural items in the form of sheet

notes. The drawings will be produced using AutoCAD, 2022 version.

5. The foundation construction drawings and structural design calculations will be sealed by a
licensed professional engineer from Lumos for submittal to the governing jurisdiction. Any
plan review comments that might be issued by the governing jurisdiction will be addressed.

6. During bidding, we will answer bidders’ questions pertaining to the structural drawings and
specifications and will provide addenda as necessary.

7. Construction Administration services, if required, will include the review of shop drawings
and the review of structural submittals. We will also respond to structurally related
Requests for Information as generated by the contractor.

i B

Task 11 — Bidding Services

Lumos will be available during the bidding process to answer technical questions and respond to
questions raised by bidders during the bidding period. In addition, all questions and responses will
be documented and provided to the City of Fallon.

Pre-bid Meeting. Lumos will attend the pre-bid meeting. Lumos will prepare and provide PDF
addenda, if required. All questions regarding legal aspects of the contract documents will be
referred directly to the City of Fallon. Lumos will prepare and provide a PDF summary of the pre-
bid meeting, as directed by the City of Fallon.

Lumos will attend the bid opening and compile a bid tab to assist the City of Fallon in evaluating
the bids.




4/8/2022
Page 7

Task 12 — Meetings and Additional Services

Within the above tasks, it is anticipated that only one kick-off meeting with city staff &
stakeholders, one community meeting at the “Concept Alternatives” stage, one meeting for 60%
CD review, and only one meeting with Mayor & Council at the “Splash Park Final Plan” stage are
required. Four total. These meetings may be in-person or digital.

If additional meetings were requested other than those outlined above, this task would capture
meetings beyond those outlined. Examples would include requested attendance for pre-bid, pre-
construction, weekly construction progress, special agency coordination, or vendor/product
evaluation meetings that city staff may be requesting Lumos attendance, and to be billed on a
Time & Material basis (T&M).

No additional presentations before elected boards, bodies, or hearings such as Churchill County,
Neighborhood Advisory Board, Parks Commission, etc. are anticipated for review, comment, or
approval. If necessary, these can be added as directed and pre-approved by city staff as this
additional task, and to be billed on a Time & Material basis (T&M).

Task 13 — Additional Work

Any work requested by the client which is not covered in the above tasks would be considered
additional work and be billed on a time and materials basis in accordance with our current fee
schedule. Lumos will receive authorization to proceed with any work under this task.

Assumptions / Exceptions

Lumos has made the following assumptions in preparation of this proposal:
e Lighting and lighting design are excluded

Dry utilities, and utilities permitting is excluded

Entry signs and signage are excluded

Lumos will assist city staff, but not organize or lead the proposed Community, Task 5, D.

Renderings and fly-thru exhibits are to be prepared for only the one preferred chosen

alternative

e Bid assembly, bid advertising, bid management, and bid award in by City Staff, and
therefore excluded.

o AS BUILT plans are the responsibility of the construction contractor and their sub-
contractors to maintain as development progresses and are therefore excluded.

s Outside review and responses by other agencies or 3™ party QA/QC are excluded

o This proposal does not include preparation of a SWPPP.




4/8/2022

Page 8
Fees
The tasks described in the Scope of Work will be completed for the following fees:
| Task | Description | Fee |
Task 1 Topographic Survey $7,000
Task 2 Conceptual Layout - Civil Improvements $4,500
Task 3 Final Civil Improvement Plans $16,950
Task 4 Splash Park Analysis and Evaluation $3,250
Task 5 Splash Park Programming and Conceptual Layout Alternatives $7,250
Task 6 Splash Park Final Plan $12,500
Task 7 Landscape Construction Documents $18,500
Task 8 Landscape Bidding Assistance, Construction Administration (CA) $3,250
Task 9 Geotechnical Investigation $9,750
Task 10 Pavilion Foundation Design $5,500
Task 11 Bidding Services $2,500
Task 12 Meetings and Additional Services T&M
Task 13 Additional Work T&M
Total: $90,950

If this proposal is acceptable, Lumos will provide our standard contract for your review and
execution. Any additional services requested but not covered by this Scope of Work can be
provided by an amendment to this proposal. The attached Standard Provisions of Agreement are a

part of this proposal.

Lumos and Associates, Inc. will send monthly progress billings on this project. The amount of
these billings will be based upon the percentage of work completed. The terms are ‘Due Upon
Receipt’ and accounts are past due after 30 days. Accounts over 30 days old will be subject to
interest at the rate of 1 2% per month and such collection action as may be necessary to collect
the account. In addition, a “Stop Work Order” may be issued on past due accounts. In this case,
no further work will be performed until the account is brought current.

Thank you again for allowing Lumos and Associates to provide you with this proposal. Please do

not hesitate to call me if you have questions.

Sincerely,

/
~ O J\b__‘li _,\__v._f_

Randy Hines
Project Coordinator
Lumos and Associa/te's, Inc.

<=L WM

Steven G. Moon, P.E.

Director — Construction
Lumos and Associates, Inc.




June 7, 2022

Agenda Item 9

Consideration and possible approval of a
Professional Services Contract with J-U-B
Engineers, Inc. for engineering services associated
with completing a Facilities Plan for the potential
expansion of the Wastewater Treatment Plant in
the amount of One Hundred Ninety Thousand
Two Hundred Dollars ($190,200.00). (For

possible action)




CITY OF FALLON
REQUEST FOR COUNCIL ACTION

AgendaltemNo. 9
DATE SUBMITTED: June 1, 2022
AGENDA DATE REQUESTED: June 17, 2022
TO: The Honorable City Council
FROM: Brian Byrd

SUBJECT TITLE: Consideration and possible approval of a Professional Services Contract with
J-U-B Engineers, Inc. for engineering services associated with completing a Facilities Plan for
the potential expansion of the Wastewater Treatment Plant in the amount of One Hundred Ninety
Thousand Two Hundred Dollars ($190,200.00). (For possible action)

TYPE OF ACTION REQUESTED: (Check One)

() Resolution () Ordinance
( X) Formal Action/Motion () Other

RECOMMENDED COUNCIL ACTION: Motion to approve a Professional Services Contract
with J-U-B Engineers, Inc. for engineering services associated with completing a Facilities Plan
for the potential expansion of the Wastewater Treatment Plant in the amount of One Hundred
Ninety Thousand Two Hundred Dollars ($190,200.00). (For possible action)

DISCUSSION: The City of Fallon owns and operates a Wastewater Treatment Plant (WWTP)
that treats wastewater generated by the City and handles an annual average daily flow (AADF)
of about 1.2 million gallons per day (MGD), while being rated at an AADF of 2.2 MGD. The
plant’s liquid treatment process consists of a headworks that includes coarse screening and grit
removal, a three-train Sequencing Batch Reactor (SBR) process, and disinfection consisting of a
chlorine contact tank.

The existing WWTP, which has been in service for over 20 years, has served the City well but is
now facing a handful of critical challenges. After 20 years of service, much of the equipment is
nearing the end of its useful service life. Influent flow and loadings to the WWTP are increasing
due to population growth and industrial dischargers. NPDES permit limits are becoming more
stringent, as evidenced in the latest draft permit, and may require improved treatment.

The proposed Scope of Services will result in a new Facility Plan that accomplishes the
following objectives; Establishing projected flows and loads for a 20-year planning period.
Documenting known permit requirements and identifying potential long-term permit issues.
Evaluation of the existing plant unit processes and performance under current and projected



conditions. Development of recommended improvements to maintain a proper level of service
and comply with known and anticipated discharge limits while establishing a capital
improvement plan for the next 20 years of service.

City staff recommends approval of a Professional Services Contract with J-U-B Engineers, Inc.
FISCAL IMPACT: One Hundred Ninety Thousand Two Hundred Dollars ($190,200.00)

FUNDING SOURCE: Various Federal, State and/or local funding
PREPARED BY: Brian Byrd, Director of Public Works



_
(JUB)

J-U-B ENGINEERS, Inc.
AGREEMENT FOR PROFESSIONAL SERVICES

Attachment 1 — Scope of Services, Basis of Fee, and Schedule

PROJECT NAME: 2022 WRF Facility Plan
CLIENT: City of Fallon
J-U-B PROJECT NUMBER: 49-22-
CLIENT PROJECT NUMBER: N/A
ATTACHMENT TO:

X AGREEMENT DATED: 5/17/2022

The referenced Agreement for Professional Services executed between J-U-B ENGINEERS, Inc. (J-U-B)
and the CLIENT is amended and supplemented to include the following provisions regarding the Scope of
Services, Basis of Fee, and/or Schedule:

PART 1 - PROJECT UNDERSTANDING

J-U-B’s understanding of this project's history and CLIENT's general intent and scope of the project are
described as follows:

The City of Fallon owns and operates a Water Reclamation Facility (WRF) that treats wastewater
generated by the City and handles an annual average daily flow (AADF) of about 1.2 million
gallons per day (MGD), while being rated at an AADF of 2.2 MGD. The facility’s liquid treatment
process consists of a headworks that includes coarse screening and grit removal, a three-train
Sequencing Batch Reactor (SBR) process, and disinfection consisting of a chlorine contact tank.

Waste Activated Sludge (WAS) from the process is pumped to an aerated sludge digestion tank
where it is held for a short period before being transferred to sludge stabilization ponds. The City
is currently undertaking a project to add a WAS dewatering facility whereby the solids will be
disposed of via landfilling. Once completed, use of the stabilization ponds, which are nearing
capacity, will be discontinued.

The existing WRF, which has been in service for over 20 years, has served the City well but is
now facing a handful of critical challenges moving forward which include:

1. After 20 years of service, much of the equipment is nearing the end of its useful service
life.

2. Influent flow and loadings to the WRF are increasing due to population growth and
industrial dischargers.

3. NPDES permit limits are becoming more stringent, as evidenced in the latest draft permit,
and may require improved treatment.

The City has recognized these challenges and the need to plan for the future of the WRF and has
requested this scope of work from J-U-B to prepare a Wastewater Facility Plan.

This Scope of Services below will result in a new Facility Plan that accomplishes the following
objectives:

Establishing projected flows and loads for a 20-year planning period.

¢ Documenting known permit requirements and identifying potential long-term permit issues to
track.

o Evaluation of the existing plant unit processes and performance under current and projected
conditions.

J-U-B Agreement for Professional Services
Attachment 1 — Scope of Services, Schedule, and Basis of Fee Page 1



o Development of recommended improvements to maintain a proper level of service and
comply with known and anticipated discharge limits.
o Establish a capital improvement plan for the next 20 years of service.

PART 2 - SCOPE OF SERVICES BY J-U-B
J-U-B's Services under this Agreement are limited to the following tasks. Any other items necessary to plan

and implement the project, including but not limited to those specifically listed in PART 3, are the
responsibility of CLIENT.

A. Task 100 -

WRF Facility Plan Study

1. Subtask 001: Project Management

a.

b.
c.

TS @mo

Set up project into J-U-B's financial and record keeping systems for document retention
and project controls.

Conduct project planning and risk assessment.

Coordinate quality assurance/quality control (QA/QC) processes.

Communicate and coordinate J-U-B team activities with kickoff and progress meetings as
required.

Communicate and coordinate subconsultant activities under J-U-B, if necessary.
Regularly monitor project status, budget and schedule.

During periods of project activity, provide a regular emailed report to CLIENT on project
status, budget and schedule.

Provide a monthly invoice including budget status.

Provide ongoing document handling and filing.

Archive paper and electronic files and records.

Communicate the project completion to CLIENT and other affected agencies and
stakeholders, as required.

Close financial billing and accounting records in J-U-B's financial and record-keeping
systems.

2. Subtask 002: Workshops

a.

Conduct the following workshops during the course of the WRF Facility Plan Study (FPS)
tasks:

Project Kickoff Meeting/WRF Site Visit.

Workshop #1 — Review preliminary findings for Chapters 1 through 5; Brainstorm
Treatment Alternatives.

Workshop #2 — Review recommended improvements for future upgrades

. Workshop #3 — Finalize recommended improvements and develop a draft Capital

Improvement Plan.
One presentation to City Council.

If requested by CLIENT, J-U-B will attend additional meetings / develop additional
workshops under the Management Reserve task.

3. Subtask 003: QC Reviews
a. Perform internal reviews at appropriate phases for quality control (QC).

4, Subtask 004; Compiling Deliverables

J-U-B Agreement for Professional Services
Attachment 1 — Scope of Services, Schedule, and Basis of Fee Page 2



a. Compile content developed in subsequent subtasks and generate the following deliverables:

i. Chapters 1 through 5 — Preliminary Client Review Draft: One PDF copy (including
appendices) and two hard copies (excluding appendices).